

NATIONAL INSTITUTE FOR HEALTH AND CARE EXCELLENCE

Health Technology Evaluation

Empagliflozin for treating chronic kidney disease ID6131

Final scope

**Remit/evaluation objective**

To appraise the clinical and cost effectiveness of empagliflozin within its marketing authorisation for treating chronic kidney disease.

**Background**

Chronic kidney disease (CKD) is a condition where the kidneys do not work as well as they should and it is linked with adverse outcomes including cardiovascular disease.

People with CKD do not usually have symptoms during the early stages of the disease but symptoms including weight loss and poor appetite, swollen ankles, feet or hands, shortness of breath, tiredness, feeling sick and blood in the urine can develop as the disease progresses.<sup>1</sup> The severity of CKD is determined by the estimated glomerular filtration rate (eGFR), with 6 categories ranging from normal to kidney failure, and the albumin to creatinine ratio (ACR), with 3 categories (normal to mild increase, moderate increase and severe increase).<sup>2</sup> An ACR of more than 3 mg/mmol (a moderate or severe increase) is an indicator for albuminuria, when albumin, a protein that is normally found in the blood, is found in the urine.<sup>2</sup> CKD can progress to kidney failure in a small but significant percentage of people, which may require dialysis or a kidney transplant.<sup>1,2</sup>

In 2014, approximately 2.6 million people aged 16 years and over had CKD stage 3 to 5 in England.<sup>3</sup> High blood pressure is a common cause of kidney failure, whilst diabetes has been established as a cause in around a quarter of all CKD cases.<sup>4</sup> CKD occurs more frequently in women than in men.<sup>3</sup> Prevalence also increases with age, and around 30% of people aged 75 and over will have stage 3 to 5 CKD.<sup>3</sup> Estimates suggest that antihypertensive medicines are taken in about half of all CKD cases.<sup>5</sup> In 2009, there were an estimated 40,000 to 45,000 premature deaths in people with CKD.<sup>6</sup> Additionally, there were over 68,000 people receiving renal replacement therapy in the UK in 2020.<sup>7</sup>

Treatment aims to prevent or delay progression of CKD, reduce or prevent complications, and reduce the risk of cardiovascular disease. Options include a sodium glucose co-transporter 2 (SGLT2) inhibitor, such as dapagliflozin or canagliflozin. The current treatment options recommended for adults by [NICE NG203](#) are:

- antihypertensive therapy in adults with hypertension and an ACR of 30 mg/mmol or less. In adults with CKD and an ACR under 70 mg/mmol, the guidelines recommend keeping systolic blood pressure below 140 mmHg (target range 120 to 139 mmHg) and the diastolic blood pressure below 90 mmHg. For people with an ACR of 70 mg/mmol or more, systolic blood pressure should be below 130 mmHg (target range 120 to 129 mmHg) and diastolic blood pressure below 80 mmHg

- angiotensin-receptor blockers (ARB) or an angiotensin-converting enzyme (ACE) inhibitor (titrated to the highest licensed dose that the person can tolerate) in adults with either:
  - hypertension and an ACR of 30 mg/mmol or more
  - concurrent diabetes and an ACR of 3 mg/mmol or more
  - an ACR of 70 mg/mmol or more.
- a sodium glucose co-transporter 2 (SGLT2) inhibitor for adults with concurrent type 2 diabetes who are taking an ARB or an ACE inhibitor (titrated to the highest licensed dose that they can tolerate) if:
  - ACR is over 30 mg/mmol (can be considered if ACR is between 3 to 30 mg/mmol) and
  - they meet the criteria in the marketing authorisation (including relevant eGFR thresholds).
- dapagliflozin (SGLT2 inhibitor) for adults with type 2 diabetes or a urine albumin-to-creatinine ratio (uACR) of 22.6 mg/mmol or more, if:
  - it is an add-on to optimised standard care including the highest tolerated licensed dose of ACE inhibitors or ARBs, unless these are contraindicated, and
  - people have an eGFR of 25 ml/min/1.73 m<sup>2</sup> to 75 ml/min/1.73 m<sup>2</sup> at the start of treatment
- have a statin for primary or secondary prevention of cardiovascular disease
- antiplatelets and anticoagulants (e.g. apixaban) for the secondary prevention of cardiovascular disease.

### The technology

Empagliflozin (Jardiance, Boehringer-Ingelheim) is an SGLT2 inhibitor. It does not currently have a marketing authorisation in the UK for treating adults with chronic kidney disease. It has been studied in a clinical trial in combination with standard care compared with placebo.

Empagliflozin does have a marketing authorisation for:

- the treatment of adults with insufficiently controlled type 2 diabetes mellitus as an adjunct to diet and exercise
  - as monotherapy when metformin is considered inappropriate due to intolerance
  - in addition to other medicinal products for the treatment of diabetes
- the treatment of symptomatic chronic heart failure in adults.

<b>Intervention</b>	Empagliflozin in combination with optimised standard care
<b>Population</b>	Adults with chronic kidney disease having individually optimised standard care

<p><b>Subgroups</b></p>	<p>If the evidence allows the following subgroups will be considered:</p> <ul style="list-style-type: none"> <li>• people with diabetes</li> <li>• people with cardiovascular disease</li> <li>• people with other causes of CKD</li> </ul>
<p><b>Comparators</b></p>	<p>Established clinical management with or without dapagliflozin</p>
<p><b>Outcomes</b></p>	<p>The outcome measures to be considered include:</p> <ul style="list-style-type: none"> <li>• morbidity including cardiovascular outcomes, disease progression (such as kidney replacement, kidney failure) and markers of disease progression (such as estimated glomerular filtration rate (eGFR), albuminuria)</li> <li>• mortality</li> <li>• hospitalisation</li> <li>• adverse effects of treatment</li> <li>• health-related quality of life.</li> </ul>
<p><b>Economic analysis</b></p>	<p>The reference case stipulates that the cost effectiveness of treatments should be expressed in terms of incremental cost per quality-adjusted life year.</p> <p>If the technology is likely to provide similar or greater health benefits at similar or lower cost than technologies recommended in published NICE technology appraisal guidance for the same indication, a cost comparison may be carried out.</p> <p>The reference case stipulates that the time horizon for estimating clinical and cost effectiveness should be sufficiently long to reflect any differences in costs or outcomes between the technologies being compared.</p> <p>Costs will be considered from an NHS and Personal Social Services perspective.</p>
<p><b>Other considerations</b></p>	<p>Guidance will only be issued in accordance with the marketing authorisation. Where the wording of the therapeutic indication does not include specific treatment combinations, guidance will be issued only in the context of the evidence that has underpinned the marketing authorisation granted by the regulator.</p>
<p><b>Related NICE recommendations</b></p>	<p><b>Related Technology Appraisals:</b></p> <p><a href="#">Dapagliflozin for treating chronic kidney disease</a> (2022) NICE technology appraisal 775. Review date 2022</p> <p><b>Related appraisals in development:</b></p>

	<p><a href="#">Finerenone for treating chronic kidney disease in people with type 2 diabetes</a> NICE technology appraisal guidance [ID3773]. Expected publication date March 2023</p> <p><b>Related Guidelines:</b></p> <p><a href="#">Renal replacement therapy and conservative management</a> (2018). NICE guideline 107.</p> <p><a href="#">Chronic kidney disease: assessment and management</a> (2021). NICE guideline 203.</p> <p><a href="#">Type 2 diabetes in adults: management</a> (2015, updated 2022). NICE guideline 28.</p> <p><a href="#">Hypertension in adults: diagnosis and management</a> (2019, updated 2022). NICE guideline 136.</p> <p><a href="#">Cardiovascular disease: risk assessment and reduction, including lipid modification</a> (2014, updated 2016) NICE guideline 181</p> <p><a href="#">Atrial fibrillation: diagnosis and management</a> (2021). NICE guideline 196</p> <p><a href="#">Venous thromboembolic diseases: diagnosis, management and thrombophilia testing</a> (2020), NICE guideline 158</p> <p><b>Related Quality Standards:</b></p> <p><a href="#">Chronic kidney disease in adults</a> (2011, updated 2017). NICE quality standard 5.</p> <p><a href="#">Renal replacement therapy services for adults</a> (2014, updated 2018). NICE quality standard 72.</p> <p><a href="#">Type 2 diabetes in adults</a> (2023) NICE quality standard 209</p>
<p><b>Related National Policy</b></p>	<p>The NHS Long Term Plan, 2019. <a href="#">NHS Long Term Plan</a></p> <p>NHS England (2018/2019) <a href="#">NHS manual for prescribed specialist services (2018/2019)</a> Chapter 15 'Adult specialists renal services' page 65.</p> <p>Department of Health and Social Care, <a href="#">NHS Outcomes Framework 2016-2017: Domain 2</a>.</p>

## References

1. NHS choices (2019) Chronic kidney disease. Accessed October 2022.
2. Kidney Research UK (2020) Stages of kidney disease. Accessed October 2022.
3. Public Health England (2014) Chronic kidney disease prevalence model. Accessed October 2022.
4. NHS Inform (2020) Causes of chronic kidney disease. Accessed October 2022.

5. NHS Kidney Care (2012) Chronic Kidney Disease in England: The Human and Financial Cost. Accessed October 2022
6. Insight Health Economics for NHS Kidney Care (2017). Chronic Kidney Disease in England: The Human and Financial Cost. Accessed October 2022
7. UK Renal Registry (2022) UK Renal Registry 24th Annual Report. Accessed December 2022